EZTNH A HEE Engine and Carburator

Fr t = B X & R R XA M HE B
NO Code name Chinese Description Qty| ¥ $
1 01010002 KEHL (170-B2) Engine 1

2 01030012 feyhgs (170-A) Carburator 1




BHEMFE 2 A% (—) Crankcase Assy

FF H = P X F AR KX F M = B4
NO Code name Chinese Description Q'ty
1 | 2.20.05.09.02000 VERiRES R.Crankcase Assembly 1
2 | 2.20. 04. 66. 07000 TE FEAR AR R L.Crankcase Assembly 1
3 | 1.20.07. 32. 12000 WAERSK Breather Pipe Joint 1
4 1. 00. 01. 6204 7K 6204 Bearing 6204 1
5 1.00. 01. 6203 7K 6203 Bearing 6203 1
6 1.00. 01. 6202 7K 6202 Bearing 6202 1
7 | 1.05.01.09.0612 HEAEME X 12 Bolt M6x12 1
8 | 1.20.20. 20. 17000 KEHJE 6 Washer 6 1
9 | 1.20.20.01.08000 i AhihE20X32X6 Oil-Seal 20x32x6 1
10| 1.20. 04. 01. 13000 Rl %HyHEf19.8 X30X 5 Oil-Seal 19.8x30%5 1
11| 1.20. 04. 01. 03000 PR 12X 18%1 Gasket 12x18x1 1
12| 1.20. 04. 01. 14000 AyH#EFEMI2X 1. 5X 14 Bolt M12x1.5x14 1
13| 1. 20. 04. 01. 09000 HIJE & Front Shock Absorber Sheath = 5
14 | 1.20. 04. 65. 15000 o EA42 Bush 42 2
15| 1.20. 04. 65. 16000 #E50 Bush 50 1
16 | 1.20.13.01. 01000 li] 7€ F7 ST IRE] Screw 1
17 | 1. 20. 13. 01. 02000 OJEPE16X 1.5 O-Ring 16x1.5 1
18| 1.20. 13. 01. 05000 EAAL s Tension Rod 1




19| 1. 20. 13. 32. 04000 NRNESS Timing Chain 1
BHEMAE S A (=) Crankcase Assy
78

F H = F X &M R X H M W= BN
NO Code name Chinese Description Q'ty
20 | 1.20.13.01. 06000 oy SR AT Chain Guide 1
21 | 1. 20. 04. 06. 04000 K BEFEME X 209 Stud bolt M8x209 2
22 | 1.20.05.06. 01000 KL BEFEME X 201 Stud bolt M8%201 2
23 1.20. 04. 01. 05000 AR Gasket 1
24 1.20.04.01.01000 ENE 08X 14 Locating Bush @8x14 2
25 1.05.01.09. 0622 BEFEM6 X 22 Bolt M6x22 2
26 | 1.20.13.01.07000 & B2 Chain Adjuster 1
27 | 1.20.13.01. 03000 JE AR AR Gasket 1
28 | 1.20.13.01. 08000 Jii S MRET Screw 1
29 | 1.20.13.01. 09000 OJEE9. 5%1. 5 O-Ring 9.5*1.5 1
30 1.05.01.09. 0650 BEFEM6 X 50 Bolt M6x50 2
31 1.20.04.65. 12000 AR IE AR Gearcase Breather Pipe 1
32 1.20.04.65. 17000 +fiE11.5 Clamp 11.5 1
33 2.20.05.67.99000 A FEAR SRR R.Crankcase Assembly 1
34 2.20.04. 66. 99000 TEFAAR AL L.Crankcase Assembly 1




TR =S (—) Gearcase Assy

F H = R ® X H M e B
NO Code name Chinese Description Q'ty
1 2.20.20.65.01000 AR R o5 Gearcase cover 1
2 1. 20.20. 65. 08000 AR FE o5 B Gearcase Gasket 1
3 1.20.01.01. 01000 ENE Locating Bush 2
4 1. 00. 01. 6302 A 6302 Bearing 6302 1
5 1.20.20.65. 10000 {34 1A 58 Fih 2H Reverse Gear Shaft Assy 1
6  1.20.20.65. 14000 o L Bl et Oil Seal of Output Shaft 1
7 1. 00. 01. 4905 VR i 7K RNA4905 Needle Bearing RNA4905 1
8 | 1.20.20.65. 03000 o H A Output Shaft 1
9 1.05.06.02.2000 M 56820 Check Ring 20 1
10 1.00.01.6204 Hh 46204 Bearing 6204 2
11 1.20.20.65. 02000 5 SR A i Nl Input Shaft 1
12 1. 20. 20. 65. 18000 AR B A Shift Drum Assy 1
13 1.20. 20. 65. 19000 B E S Oil Seal 1
14 | 1.20.20. 65. 11000 X Shift Fork 1
15 1.20. 20. 65. 21000 P Sl Shift Rail 1




16 1. 20. 04. 65. 18000 2B Hollow Bolt 1
17 1. 20. 04. 65. 19000 HPE 14X 22X 1 Washer 14x22x1 1
18 1. 20. 04. 65. 20000 PRLAS e Limit Spring 1
19 1. 20. 04. 65. 21000 ER13/32 Steel Ball 1
TIRFEEZ S (Z) Gearbox Cover Assy
FF H = XX F R ® X H/ M H=E B
NO Code name Chinese Description Q'ty
20 1.20.20. 65. 16000 A Ayt 3 Oil Seal of Shift Shaft 1
21 1.20. 20. 65. 17000 Bk 2 Shift Shaft Assy 1
22 1.20.20. 65. 20000 OB 10x2.5 O-Ring 10x2.5 1
23 1.20.20. 65. 09000 R ] 5 56 il 20 Intermediate Gear Shaft 1
24 1.20.04. 65. 23000 HPE15X 19X 1 Washer 15x19x1 1
25 1.05.01.09. 0640 B A4M6 X 40 Bolt M6x40 10
26 1.20.32.65. 08000 FYALAE IR 2% LA Gear Sensor Module 1
27 1.05.01.09. 0612 HEALMG X 12 Bolt M6x12 1
28 1.05.01.08. 0622 EAAMG X 22 Bolt M6x22 1
29
30
31
32




33
34 1.05.06.01.5200 FLH$4 P8l 52 Check Ring 52 1
35 1.05.06.02. 2500 4 FH #4125 Check Ring 25 1
36 1.20.04. 65. 22000 HPE 25X 33X 1 Washer 25x33x1 1
37 1.00.01. 6205-2RS K 6205-2RS Bearing 6205-2RS 1
38  1.20.04.01. 14000 JiEEM12X 1. 5X 14 Bolt M12x1.5x14 1
39 ' 1.20.04.01. 03000 S 12X 18%1 Gasket 12x18x1 1
40 1.20.04. 01. 09000 HIE & Front Shock Absorber 2
AEZEERK Left Cover Assy
10 7
11
dy )
J i e .
& & fki‘ - .:h..- €
~ 5 ~) » 4
Vi F. P [, ail :
f 4 — = _‘Jggr -
v RIS A\ L7 4
B v A '-|I F b J. ; |I - 1
AN F Y 4 " w
7 e o A - |
b e, W g
g \ B 0 ! . e
i
12 ] ,

FF H = P X FZ R R = BN
NO Code name Chinese Description Q'ty
1

2

3

4 1.05.01.09. 0640 HZ AR M6 X 40 Bolt M6x40 8
5 2.20.06.65.01001 Yok Left Cover 1
6 1.20.06.01.07000 Vol gl Left Cover Gasket 1
7 1.20.04.01.01000 ENIE 08X 14 Locating Bush 08x14 2
8

9 1.05.02.03.4208 H B E] ST4.2%8 Tapping Screw ST4.2x8 4
10 1.20.06.01. 03000 AR Breather Guide Plate 1
11 1.00.01. 6200-2RS 7K 6200—-2RS Bearing 6200-2RS 1
12 1.20.06.01. 10001 WXL 1T 25 Cover of Exhaust Opening 1




¢
FF H = X FZ AR R = BN
NO Code name Chinese Description Q'ty
1 | 2.20.07.01.01000 i Right Cover 1
2 1.20.07.01. 06000 £ i Right Cover Gasket 1
3 1.20.04.01.13000 EhifhiH3E19.8 X30X 5 Oil Seal 19.8x30x5 1
4 1.20.04.01. 01000 ENE d8X 14 Locating Bush ¢8x14 2
5 1.20.07.01.09000 JEIH A Oil-Filter Screen 1
6 1.20.07.01.03000 T TH DY) L Oil-Filter Screen Spring 1
7 1.20.07.01. 04000 OJFHE30.5X 3 O-Ring 30.5x3 1
8 ' 1.20.07.01.02000 JEIH PO R Oil-Filter Screen Nut 1
9 | 1.05.01.09. 0632 M6 X 32 Bolt M6x32 1
10 1.05.01.09. 0695 2 FE M6 X 95 Bolt M6x95 4
11 1.05.01.09. 06100 HEAEM6 X 100 Bolt M6x100 1
12 1.05.01.09. 06110 BEAEMG X 110 Bolt M6x110 2




13 1.20.07.01. 08000 fi & 28+ Trigger Line Card 1

14 1.20.07.01. 05000 B R Oil Level Gauge 1

15 1.20.07.01.07000 OJE[E[18 X3 O-Ring 18x3 1

16 1.05.01.09. 0635 2 FE M6 X 35 Bolt 1

17 2.20.07.01.99000 A5 5 I Ak Right Cover Assy 1

SEI{AE Cylinder Body Assy

Fr H = B XX &R E R W= B
NO Code name Chinese Description Q'ty $

1 | 1.20.02.09.03000 AT Cylinder Block 1

9 1.20.02.09. 01000 L Cylinder Block Gasket 1

3 1.20.01.01. 01000 ENIE 10X 16 Locating Bush ¢10x16 9




SEILER Cylinder Head Assy

SR =] = “
T e “||=.:'~\-
ST ¢ P
14
(5 . 3
1R oy, ¥ .'-
.._ri ,: "ri : .:'L
.
F H = B X & R R XA M = B
NO Code name Chinese Description Q'ty
1 | 2.20.01.09.13000 “SHELSKHAM CEAD Cylinder Head 1
9 1.05.01.09. 06100 HEFEM6 X 100 Bolt M6x100 2
3 1.20.01.01.01000 ENIE 10X 16 Locating Bush ¢10x16 4
4 1.20.01.09. 15000 LS Cylinder Head Gasket 1
5 1.20.01.01. 16010 AR Pipe Clamp 1
6 1.05.02.01.0425 I2ETM4 X 25 Screw M4x25 1
7 1.05.04.02. 0600 IEREM6 Nut M6 2
8 1.20.01.01. 16000 BB B Intake-Tube Assy 1
9 | 1.00. 14. 265180 OF[E26.5% 1.8 O-Ring 26.5x1.8 1
10 1.20.01.01. 12000 A4 e o A Thermal Baffle 1




11 1.20.01.01. 11000 (BRFR ) AR Base Plate 1
12 1.20.01.06. 06000 AT Inlet Valve 1
13 1.20.01.01. 14000 AT E Valve Oil Seal 2
14 1.20.01.01. 10000 CRIHED By Gasket 2
15 1.20.01.06. 09000 ST E Outer Valve Spring 2
16 1.20.01.06. 08000 RN Inner Valve Spring 2
17 1.20.01.01. 05000 AR Valve Spring Retainer 2
18  1.20.01.01.07000 ATk Valve Cotter 4
19 1.20.01.01. 17000 KAEFE Spark Plug 1
20 1.20.12.01. 05000 1B Stop Plate 1
21 1.20.12.01.04020 R R Adjusting Nut 2
22 1.20.12.01. 04030 ikicy ¥4 Adjusting Screw 2
23 1.20.12.06. 04010 (KID #wE Rocker Arm 2
SELEmK (Z) Cylinder Head Assy
r i o | 3-
" . 28 15
o g — 0 2y 28y e
. " 2] = % : 5 : _-I'r#. l-:l
o L 17 » ¥ g 1
I T gy & 1 ", g [
e s gt 15’ 1
af”'l""’ = L4 1
'I.H__I_'| -.-'!. 14 |
v
q-“-.I a4 &
b ;Fqll:" . ..".
AR 1‘; : A A
* "
J a g
F H = B XX &R xR X H M = B
NO Code name Chinese Description Q'ty
94 1.20.12. 06. 03000 AR A Inlet Rocker Arm Shaft Assy 1
25  1.20.11.06.01000 R RS0 Camshaft Assy 1
26 1.20.12.06. 02000 HESEE Inlet Rocker Arm Shaft 1
27 1.20.01. 06. 04000 HEST Exhaust Valve 1
28 1.05.04. 02. 0800 EBEMS Nut M8 4
29 | 1.20. 04. 01. 06000 g8 Washer 8 4

%10 |




30 2.20.12.06.01000 Y Al Camshaft Retainer 1
31 1.20.01.01.03000 W IR AEM6%63 Stud Bolt M6x63 2
32 1.20.01. 08. 02000 W BEAEM8 %32 Stud Bolt M8x32 2
33 1.20.12. 06. 04000 RITRRE Valve Rocker 2
34 2.20.12.06.99000 LSRR R KR Camshaft Retainer Assy 1
35 2.20.01.67.99000 ALk SRR Cylinder Head Assy 1
36 1.05.06.01. 3500 FLH$4 P8 35 Check Ring 1
37 1.20. 11. 32. 02000 1B B Timing Sprocket 1
38 1.05.01.08. 0512 HEAEME X 12 Bolt M5x12 2
SELESM Cylinder Head Cover Assy
4

F H = B XX # R R HE BN
NO Code name Chinese Description Q'ty

11|




1 2.20.03.06.01000 ALk Cylinder Head Cover 1
2 1.20.03. 06. 03000 AL 5 2 3 P Seal Ring of Cylinder Head Cover 1
3 1.20.03.01. 02008 = Cover Slip 1
4 1.20.03. 32. 30000 e R Bolt 2
5 1.20.03.01.05010 Bk Pipe Clamp 1
6 1.20.03.01. 05000 BREA Breather Pipe Assy 1
7 1.20.03.01. 05020 Bk Pipe Clamp 1
8 1.20.03.01.04000 B Pipe Joint Assy 1
9 1.05.02.03. 4208 H BRETST4.2 X 8 Tapping Screw ST4.2x8 4
10 1.20.03.32. 31000 Ao 12 4 Pl Rubber Gasket 2
11 2.20.03. 06.99000 STk 75 K Cylinder Head Cover Assy 1
phEMEATLB . 7EELHHE Connecting Rod of Crank—shaft Assy
1
Fr H = =R XX F W HE B

12 |




NO Code name Chinese Description Q'ty $
1 1.20.09.65.01000 s puEy St Connecting Rod of Crank-shaft = |
9 1.20.09.01.01010 2 [ Woodruff Key 1
3 1.20.10. 08. 01000 G2 Piston 1
4 1.20.10.01. 04000 TE TR Clamp Spring 2
5 WA (EE ) Oil Ring
6  1.20.10.08. 02000 B EA Piston Ring 1 1
7 H—1ES Piston Ring 2
8  1.20.10.08. 03000 R Piston Pin 1
FEHEE LA Starting Motor Assy
F H = B XX # R ® X HA M HE BN

%13 |




NO Code name Chinese Description Q'ty
1 1.20.18.01.01000 B FLATL A Starter Motor Assy 1
9 1.05.01.09.0616 HEFEMO6 X 16 Bolt M6x16 2
3 1.20.18.01. 02000 Vi 5 il Gear Shaft 1
4 1.20.18.01. 03000 R Transition Gear 1
5 1.20.09.01.01010 e [ G Woodruff Key 1
6 1.20.19.08.01020 ek = & A A Overrunning Coupler Assy 1
7 1.20.19.01. 01040 TRAET MK Needle Bearing 1
8 1.20.19.03.01030 MBI 2H A Driven Gear Assy 1
9 1.20.19.01.03000 R Gasket 1
10 1.20.19.01.02000 4fi ZHBEEFSM22X 1 /£ Locknut SM22x1 (L.) 1
11 1.20.19.08.01000 E B R A A% Overrunning Coupler 1

. MNEHEHE SR Driving and Driven Pulley Assy

i 7
[ R T ke N
| = IJ'::I-{II.H .2:? x"-\\
| | j I"“x‘
el g ,
o™ & oom >
—2 e 5L E_fjﬁ -
@Qp '~ 24 ()
‘e s
W, B !
o H”iﬁ. f ~ 14
_::'_"' = jﬁl i:?:;, |

¥ 14 "




F = R ® X HE M e BN
NO Code name Chinese Description Q'ty
1 152019000 W = A5 743-20-30 Tooth Belt 1
9 1.20.21.01.01000 F 3 J A Fe R Driving Pulley Assy 1
3 1.20.21.01.01060 R Piece 3
4 ' 1.20.21.01.01050 s Drag Flange 1
5 1.20.21.01.01040 B R Right Capstan Assy 6
6 1.20.21.01.01030 HEFRAE Right Capstan Assy 1
7 1.20.21.01. 01020 IES Bush 1
8 1.20.21.01.01010 OXZ)) )7 7 et 5% Driving Belt Fan 1
9 1.20.17.65.03001 B 12.5%25%7 Washer 12.5x25x7 1
10 1.05.04.10.1213  #2EMI12X1.25 H=10 Nut M12x1.25 H=10 1
11 1.20.22.01.01000 MNZI) i e S B Follower Pulley Assy 1
25 1.05.05. 04. 1200 B 12.3x29%2.5 Washer 12.3%29x2.5 1
26 1.05.04.10.1212 = #2EEMI12X1.25 H=8 Nut M12x1.25 H=8 1

HAEEAERF . HLHZRERH Magneto and 0il pump

F15 W




F = P X & W ® X E M HE BN
NO Code name Chinese Description Q'ty
1 1.05.01.09. 0618 /NFAVEEHIIZMEMOX 18 Hexagon Bolt M6x18 4
2 1.20.24.01. 06000 K A Fan Assy 1
3 1.05.04.10.1213 | ##EEMI12X1.25 H=10 Nut M6 M12x1.25 H=10 1
4 1.05.05.04. 1201 FH12-14HV Flat Gasket 12-14HV 1
5 1.20.16.01.01022 K% (HK11Z0D Rotor Assy (DC 11) 1
6  1.05.01.09.0620 75AE=HEEFEM6 X 20 Hexagon Bolt M6x20 2
7 1.05.01.08.0512 IS FIRAEMS X 12 Hexagon Bolt M5x12 2
8 1.20.14.01.03000 LR A S Oil Pump Assy 1
9 1.05.01.09. 0625 BEAEM6 X 25 Bolt M6x25 2
10 1.20.14.01.01000 IR Oil Pump Sprocket Wheel 1
11 1.05.04.02. 0600 IR EEM6 Nut M6 1
12 1.20.14.01. 04000 HERSSS Oil Pump Chain 1
13 1.20.14.01. 02000 FERC I o Sprocket Wheel End Cap 1
14 1.05.01.09.0612 HEAEM6 X 12 Bolt M6x12 2
15 1.20.16.01.01012 & F4HMF (HR1140 Stator Assy (DC 11) 1
16 1.20.16.01.01002  fEHEMLEAL (HF1L Magnetor Assy (DC 11) 1

SX 2= Fan Cover Assy




/ ~—p|
T M.ﬁ"‘ B

@_-— E

F H = R ERE-R e BN
NO Code name Chinese Description Q'ty
1 | 1.20.24.03.03000 K 5 Fan cover 1
2 | 1.20.24.01. 03020 w S Blanking Cap 1
3 | 1.20. 24. 01. 04000 HL 45 2 ) Cable Clamp 1
4 | 1.05.01.09.0625 M6 X 25 Bolt M6x25 3
5 | 1.20.24.01. 03010 REATE Cooling Duct 1
6 | 1.05.02.15.4816 HIUSEETST4. 8 X 16-F- Tapping Screw ST4.8x16-F-H = 5
7 | 1.20.24.06.01020 161-B2 F 5 X =41 Upper Fan Cover Assy 1
8 | 1.20.24.01. 01040 ERCES Cable Clamp 1
9 | 1.20.24.01.01030 R 75 Rubber Cover 1
10| 1.20.24.01.01010  161-B2 254} s Upper Rubber Mat 1
11| 1.20.24.01.02020  161-B2 F#H}fick Lower Rubber Mat 1
12| 1.20.24.06. 02000 161-B2F S X ELH A& Lower Fan Cover Assy 1
13 | 1.20. 24. 01. 05000 HIE T Tubing Clamp 1

2R/ ZE 254 Frame and accessories




Ny & /Y

F H = R R’ HE M H=E BN
NO Code name Chinese Description Qty| ¥ $
1 0201-200GKV =g} Frame 1
2 02010761 WhZE g Top Roof(Middle) 1
3 02010767 HI34L Front guard 1
4 02010764 HIMIZR /2 Front frame L. 1
5 02010765 BB A Front frame R. |
6 02010769 HFAr Handrail L. 1
7 02010770 KFA Handrail R. 1
8 02010758 IEEiakiE Rear guard 1
9 02010768 PR Top Light bracket 1
10 02010801 R ZE s 20 A Brake Pedal assy 1
11 02010802 THI T T B A 4H A Accelerator Pedal assy 1
12 02010833 SR [R) R A Connecting piece 1
13 02010762 JEMER Rear frame L. 1
14 02010763 JEZE A Rear frame R. 1
15 02010744 iR RSN Fuel tank clamp (Small) 1
16 02010743 VRSN Fuel tank clamp (Big) 1
17 02030164 FERE CGEMHD Direction Column 1
18 02010928 ENIEES Spare Wheel Carrier 1
19 02010231 BEMAT S48 Top Light bracket 1

ZEZ5Mi{4E Frame accessories

F 18 W




H
“q%

F t = B X & R R X H M H= B
NO Code name Chinese Description Q'ty
1 02010754 JaE4R Rear Axle Bracket Assy 1
2 02010756 VER=E v ! Muffler Bracket |
3 02010771 A AL B 2 S I Mounting bracket for right seat 1
4 02011273 RREAMS A Upper Rocker Arm(Left) 1
5 02011274 FREAH A Upper Rocker Arm(Right) 1
6 02011275 R A A Lower Rocker Arm(Left) 1
7 02011276 SRR H A Lower Rocker Arm(Right) 1
8 02010759 foF e Handlebar support 1
9 02010760 FHE Handlebar 1
10 02010739 BB SR Footrest support 1
11 02010757 A B B8 Rear support of Seat 1

12 05020009 AR ERTE L Seat Slide Rail 14
13 02010740 ARETAN R Shifting Hand Shank 1
14 02010746 WA [ E AR Adjust fixed plate 1
15 02010749 WPy i Shift rocker arm |
16 02010747 WA (B Control rod 1
17 02010745 Hetihn 2 [H 7€ B Fixed plate for Shift cable 1
18 07990003 AT & 30% & 10435 2
19 12060023 P ERLM14 2

SFE. BESE. @Al Fuel Tank, Shock




F H = F XX # R R e BN
NO Code name Chinese Description Q'ty
1 02030269 ik Redirector 1
2 07010120 HIJEU= Front Shock 2
3 07010077 JE IR E Rear Shock 2
4 02030266 HIEAEN; D) Front Steering Angle L. 1
5 02030267 HIEE A CRD Front Steering Angle R. 1
6 02011278 J7 L EAR Redirector Fixed Plate 2
7 04990006 FRZ Hand Brake 1
8 05030049 A Fuel tank 1
9 05050010 RREMIE S Cover of fuel tank 1
10 10060014 HEE T oe Fuel tank switch 1
11 190372 B ml R AL : 220MM Turning Lever 2
12 02030163 yalcIRE] Cardan joint 1
13 02030056 J7Ia#E (300) Steering Wheel 1
14 02040047 A0 8 2H A Front Wheel Hub ASSY 2
15 02010331 I BR A Screened Pipe 1
16 02040163 V250 E B FEFE530-12 V250 Drive Sprocket 1
17 02010828 v250 B BEFE [ 2 V250 Locking Plate 1
18 10040066 A AL B as sensor 1
19 12060019 M10s1. 254 FEER L /{31 Ball Joint RH thread 2

20

21 12030023 Hh 46203 Bearing 6203 2
22 12030014 h 76204 Bearing 6204 2
23 02030268 BBt GRSk Steering rod with 1 ball Joint = 2
24 14010016 Lt S g AR Wheel Hub 2

J5#h Rear Axle




B X & R

R X & R

L B3

==}

B

5 H =

NO Code name Chinese Description Q'ty
1 02040048 J& M Rear axle
2 02040038 BERL CA$HE530-31) Chain plate (530-31)
3 04020009 (JF) MERMAE220%58 Rear brake disc(220*58)
4 MS8*30 7N FAVE 2L R A Hexagon bolt with flange (M8*30)
5 M8* 1.25 /\—\ﬁj %‘éﬁ E %)'Ji iﬁ% Hexagon locking-nuts with flange (M8%*1.25)
6 02040009 Al R R o 2 7 Dust cap for the bearing pedestal 2
7 02040051 Lok 7 A 2H A Bearing pedestal 2
8 12030016 76206 Bearing6206 2
9 02010240 T84 o Magnetic steel seat 4
10 M8*25 7NV A T R e Hexagon bolt with flange M8%*25

11 M8*40 7NV 2L T R e Hexagon bolt with flange M8%*40

12 10990004 ey Magnetic steel 4
13 02040105 Je R BB Rear hub seat 2
14 12040014 E d50X 34X 7 0il Seal d50X & 34X 7 2
15 12040015 E ¢ 42X ¢30X7 0il Seal 42X ¢30X7 2
16 02040008 Ty 7 g Bearing Seat 2
17 02040198 ol RE B 2 75 20 A Bearing Seat Dust Cover 2
18 02040159 526530 Chain 530 1
19 02040160 53048 5% %k Master Link 530 1
20 02011053 i Bowl Gasket 2

MAER, ZREES. JHFERS Seat, Air Filter




F H = F XX # R R’ HA M e BN
NO Code name Chinese Description Q'ty
1 12050014 HARE10 Circlip 10 1
2 12050015 HA 12 Circlip 12 1
3 01040012 e Air Filter 1
4 01990001 TIRANRREE Twice Adding Air Instrument 1
5 06030002 HE4.5X8.5 Oil Pipe 4.5X8.5 15
6 190098 UET Filter Element 1
7 12010007 T 8.5 Pipeline clip 8.5 9
8 07020079 FIEEE N Brake tension spring 1
9 07020078 T Accelerator torsional spring 1
10 01050032-1 XP NEREEES Mulffler 1
10.1 01050032-2 H A SR Exhaust pipe 1
11 05020010 ZAr Cirhge) Safety belt 2
12 03030229 B Chain guard 1
13 05010037 AL R Seat 2
14 12010020 HE 10 Pipeline clip 10 1
15 06020015 TRIBE 238 Rubber cover 38 4
16 06990001 Y SURi-t Second Filter |
17 06990075 HePU AT BR Sk Shift lever ball 1
18 12020004 PEMIRIZRM10 | Rubber dust cover of the rocker = 8
19 12020002 BEh R (48) Dust cover of the hub(48) 4
20 07020102 VEREERE0A Tension spring 2
21 01990024 HES Gasket for the exhaust pipe 1
292 07020007 R ETF hr & Brake switch spring |
23 06020025 AR IR Rubber for Seat 4

B2, KTE. %48 Electrical Components, Lights, Wire

¥ 22 W




FF H = X F AR R = BN
NO Code name Chinese Description Q'ty
1 10050037 e Instrument |
2 08010047 FE, 205 2 Main Cable 1
3 10070001 @ W\DI128/DJ70 Horn DJ128/DJ70 1
4 10080018 H ] 4 Lock 1
5 01020041 CM6321 4k i 2% CM6321 Relay 1
6 01020021 Yk AR Relay 1
7 01020016 ok Igniter 1
8 01020022 A Ignition Coil 1
9 01020017 s Rectifier 1
10 10060013 VRS lHE Fuel pump 1
11 08010052 ] HL 25 Vice-cable 1
12 09040004-XP =R HEAHT Fog Light 3
13 10010081 | )\ -5 Horn Switch 1
14 10010082 SIS Blank switch cover 4
15 09010042 B RAT GlEy) Headlight (Lower beam) 1
16 09010041 HIRAT Gz Headlight (High beam) 1
17 10010035 FEIFE Crddid Brake switch 1
18 10040026 ZETRAL R As Mileage sensor 1
19 10990020 =% B Y=EN AT Cigar lighter 1
20 09030034 Ja AT () Rear light (Left) 1
21 09030035 Ja I D Rear light (Right) 1
292 10010083 HMRIT S35 Blank switch cover 2
23 10010080 KATFF% Headlight Switch 1

&M Body Covering

¥ 23 W




F H = R ® X H M e BN
NO Code name Chinese Description Q'ty
1 03030424 BIAL Front guard 1
2 03030423 N R Air inlet 1
3 03010277 Sl EE 55 Engine cover 1
4 03030418 e o Meter housing 1
5 03030630 JE s AR Upper round of footrest 1
6 03030428 hKiisk ) Left side(lengthen) 1
7 03030429 hnkizgk B Right side(lengthen) 1
8 03030426 TS Al Footrest 1
9 03030421 IR Connecting plate(lengthen) 1
10 03030631 IR Gear plate 1
11 03030632 R Backboard 1
12 03030419 W RE FE Hanger of luggage case 8
13 03010275 fERE (5) Rear car wheel trims L. 1
14 03010276 ERE CH) Rear car wheel trims R. 1
15 03030427 G258 Rear luggage case 1
16 03030634 JGAL Rear guard 1
17 03030633 B fF IR Chain guard 1
18 03030417 JEHR Baseplate |
19 15010044 B HEREA () Expansion anchor bolt 22
20 03030422 G300 £ G300 Net Cover 1

¥ 24 W




H#/2k5% Cabel, Cavans Mesh

FF H = XX F R ® X F/ M = B
NO Code name Chinese Description Q'ty
1 08020139 S EEDRSY Shift cable 1
2 08020140 I EERA Reverse cable 1
3 08020142 FHZ Hand Brake Cable 1
4 08020141 MTRESS Throttle Cable 1
5 10990019 I (YTX9-BS) Battery (YTX9-BS) 1
6 06990062 FE LY Battery strap 1
7 10020009 e (XL-39) L. Handlebar grip (XL-39) 2
8 03990044 TH MR AT Top Roof Canvas 1
9 03990048/49 IINTE A SR N AT Side Decorative mesh (Small) 1
10 03990046/47 KIE A R N A Side Decorative mesh (Big) 1
11 02010843 [ E & (PRAHIZ) Fixing sleeve 1
12 02010844 P AT Cable pushrod 1
13 07020088 LA Cable spring 1
14 08020169 PRAT Fr 2k Limiting cable 1
15 06020094 FE RS s 3 Battery rubber washer 3
16 12990022 JHEAT Flag rod 1
17 06020099 TEAFAZ IR B Flag rod rubber washer 1
18 06990073 HEAETE el Handle Bar 1

%25 0L




Ba. $NB Wheel and Tire

4
F H = B XX &R R XA M HE BN
NO Code name Chinese Description Q'ty
1 06010007 G2 1%T-10 Tyre 21¥7-10 2
06010056 Wik TS iR21%7-10 “W”Tyre 21*7-10 2
2 02040208 (HEHRD BN 10%5. 5 Iron Rim 10*5.5 2
; 06010008 # f322%10-10 Tyre 22*10-10 2
06010057 “W” Ui TEEEIG22%10-10 “W”Tyre 22*10-10 2
4 02040209 (HEHRD ENIE10+%8. 0 Iron Rim 10*8.0 2

%26 T




X =k Disc Brake ASSY

cm—
T

; |
T P

|'

Fr H = R xR X H M HE B
NO Code name Chinese Description Q'ty
A 04010077 TR Disc Brake Assy 1
1 190190-2 B AR XU TTAT R 2R Master Cylinder 1
2 190018 JRAG A = Left Brake caliper 1
3 190019 JRAGH = Right Brake caliper 1
4 190020 05HLAH 2= Machnism Caliper 1
5 190392 BiAHI M 760mm Front Brake Line(R.) 1
6 190391 B AEHI B 740mm Front Brake Line(L.) 1
7 190393 JaHIshE 1550mm Rear Brake Line 1
8 190369-2 MZETHATFL: 85mm Brake Mandril 1
190369-3 MZETHAFL: 90mm Brake Mandril 1
9 02010755 AR [ A Fixed plate of brake pump 1
10 04020011 CHTD RAAE128 Front Brake Disc 128mm 2
11 12990004 TR 2 I Thread Clip 6
12 190009 F18ABEHE Brake Pad F18A 245t
13 190010 FO35 845 Brake Pad F035 14}
14 190196 T e e (KD Knock Pin Seating 1

¥ 2T ;W




MEZE T B/KTi8 Tool Kit, Bulbs

F t = B X & R R X H M H=E BN
NO Code name Chinese Description Qty| ¥

A bE 4 TR Tools 1

1 16010005 HF O F12-14 Open Spanner(12-14) 1

2 16010004 P F8-10 Open Spanner(8-10) 1

3 16010006 XKL WE L2 T] Dual-Purpose Screwdriver 1

4 16010007 KALZEERS=16 Spark Plug Box Spanner(S=16) = 1

5 16010002 A 7S A T 6mm Socket Head Screw Wrench(6mm) 1

6 16010001 A 7S A T 5mm Socket Head Screw Wrench(5Smm) 1

7 H3 12V35W4T i H3 12V35W Bulbs 4

8 00608013 eI H (et Turn light bulb 4

9 00608009 AZEXT TC AT i Brake light bulb 2

10 12040013 ¥4 R 553 rubber 1

%28 L




29 W




DF200GKVZ14- H 3 K i

DF200GKV PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard.

To find out the name, Item code or fitment you may check in the
illustration with the size and appearance .Then with the no. in the
illustration you will find out the name, item code and quantity.

There will no notice to you ahead of any change of the information in
this booklet.

%30




F31 W




